
 

 Page 1  
  

 

 

 

World Plumbing Council Scholarship  

Report 

 

Least Developed Country 

2016 
By  

Ameet Pillay-Fiji Island 

 

 



 

 Page 2  
  

Table of Content 

 

 

About World Plumbing Council        03 

About the WPC scholar 2016         04 

Introduction           05 

Iwes Course: Drinking Water Treatment: principles, practice and applications  06 

Site Visit – Bray Park Water Treatment Plant      34 

Visit to Plumbing Industry Climate Action Centre      35 

Healesville Sanctuary – Victoria Zoo        37 

Visit to Victorian Building Authority        38 

Conclusion           39 

Recommendations          40 

Bibliography           41 

Glossary           41 
[...]
dedication to providing consumers with safe water, and should never ignore a 

consumer complaint about water quality. 

 



 

 Page 9  
  

6. Ensuring drinking water safety and quality requires the application of 

considered risk management approach. 

However the management of drinking water supplies emphasise the need for a multiple barrier 

approach, system management, water treatment, monitoring, reporting, community 

consultations 

 

Treatment Processes 

Water clarification is aided generally by the addiction of chemicals. Yet it is not practised only 

to improve the appearance of the water on the other hand it improves the chemical and 

microbiological quality of water. The key need for the water treatment process is the removal 

of pathogen organisms. Chlorination alone is sufficient to produce a safe water supply and 

directly aid the removal of pathogens which is basically more effective disinfection. 

Some pollutants of concern to human health are particles themselves, enclosed within particles 

or associated with solid particles such as disease-causing organisms, certain metals or synthetic 

organic chemicals. Therefore clarification of water is an important component of treatment for 

the removal of many health-related pollutants to ensure that the most effective disinfection is 

being practiced at the minimum doses possible and the best quality water is being supplied to 

the public. Suspended matter or particles present in water varies widely in origin, concentration 

and size. Some are constituents of land-based or atmospheric sources such as clays and silts 

and some are produced by chemical and biological means within the water such as the 

precipitation of chemicals or the action of algae or aquatic organisms. Particle size may vary 

by several orders of magnitude, from a few tens of nanometers example of viruses to hundreds 

of micrometers. Whereas larger particles can settle or be physically removed by gravity 

filtration through granular media, the smaller particles (generally smaller than one micron), 



 

 Page 
10 

 
  

usually called “colloidal”, are stable and will not be removed by settling or gravity filtration. 

However all of these can be removed effectively by properly designed and operated water 

treatment facilities. Natural organics are also present in all surface waters and are derived from 

soil, decayed wood and vegetation or produced within surface water and sediments by 

biological processes. They cause the yellow-brown colour sometimes observed in water. Even 

when waters may look low in colour, the level of organics in the water may still be high and 

these compounds can cause considerable problems in water treatment plants. They react with 

the chemicals added and increase the level of chemical needed to satisfactorily remove the 

particulate matter present in water. They may also react with some disinfectants to form by-

products therefore minimizing these organics reduces the occurrence of these side reactions. 

Algal blooms have often been considered a nuisance in water supplies due to the formation of 

tastes and odours, which adversely affect public opinion of the water. However the recent 

identification of toxins produced by blue-green algae has ensured that these organisms have 

now also become a public health issue. 

 

Clarification of water with the use of chemicals as an aid to settle out the particles is nothing 

new. After the collection water from streams and transported it in camel skin bags, it is placed 

it in wide, round-belly and rectangular vessels. They then smeared the mouth of the vessel with 

five sweet almonds, after which a person would plunge his arm into the water up to the elbow 

and twist it with a vigorous motion for an appropriate period of time. The arm was withdrawn 

and the crushed almonds were left in the jar. After about three hours settling, the water would 

be clear enough to store in earthen jars where it would become clearer and cooler. Conventional 

water treatment practiced today, although undertaken on a larger scale, still uses these same 

basic principles. 



 

 Page 
11 

 
  

 

Conventional Water Treatment 

Water treatment plants operating today are mostly based on conventional water treatment 

process. As such the treatment is applicable to all types of water quality to achieve however 

requires expensive infrastructure to implement. The sedimentation process can be eliminated 

if the raw water from the catchment has low solid content. Although there is a increase in 

membrane filtration but some forms of flocculation is frequently practised as a pre-treatment 

process. 

Water can be taken either from a surface water source such as a river or a reservoir or from 

groundwater. Most Australian supplies are surface waters and hence are subject to blooms of 

algae which can occasionally occur and result in unsightly water and tastes and odours. Within 

the reservoir, these algal blooms can be treated with chemical algicides to kill the bloom. This 

is not possible in a moving water body such as a river and alternative means of solving this 

problem are discussed later. Another means of controlling algal growth within the reservoir is 

ensuring that the water body is adequately mixed or aerated as this prevents hotter layers 

forming on top and causing stratification which encourages algal growth. 

 

Once the water is pumped from the water source, via a flow controller to enable accurate 

chemical dosing, it is passed through screens to remove large objects such as rocks or fish. It 

then passes into a mixing tank, where it is rapidly stirred to ensure adequate contact of the main 

chemical added at this point. This chemical reacts with colloidal particles in the water and 

causes them to destabilize and come together to form small particles called floc which are just 

visible to the eye. This process of particle destabilization and inter-particle collision by 



 

 Page 
12 

 
  

chemical addition (or in situ formation) is called coagulation. The major chemical used 

worldwide is aluminum sulphate (alum). 

Other chemicals can be used, such as other aluminum salts, iron salts and more recently 

synthetic organic polymers have gained acceptance. Positively charged polymers are the most 

common type used in water treatment as they can act to destabilize the colloidal particles 

similarly to the inorganic. The main cationic polymer used is poly diallyldimethyl ammonium 

chloride which has a low molecular weight is between 10,000-100,000. Other types of 

polymers can be used, particularly to aid the growth of the floc. This generally occurs by the 

formation of bridges where segments of a polymer chain adsorb on more than one particle. 

These polymers can be cationic, anionic or nonionic. The NHMRC has limited the types of 

polymers used in water treatment in Australia based on adverse health effects associated 

predominantly with the monomers used to form the polymers. 

After a short period varying between 30 sec to 5 minutes, the water flows into another mixing 

tank, where the water is physically mixed slowly to enable the small particles to collide, come 

together and grow into larger settled floc. This process of physically producing inter-particle 

collisions resulting in floc growth is termed flocculation. After a 20-30 min mixing time, the 

water enters a sedimentation tank where the floc is allowed to settle under the influence of 

gravity, generally over a period of hours. The clean water is skimmed off the top at the end of 

the tank and enters the high rate filters. 

 

 

Most filters used in Australia are multi-media and often consist of sand/anthracite. They 

remove any floc which has not settled ensuring perfectly clean water for disinfection. The 

settled sludge is pumped away at regular intervals and disposed of either to the sewer or by 

drying and/or pressing the sludge to a much thicker consistency and disposing of as landfill. 



 

 Page 
13 

 
  

Alternative methods of disposal of the sludge and, in particular sludge reuse, need to be 

considered as land for disposal becomes limited and environmentally unacceptable. Addition 

of alum decreases the natural pH of the water making it more acidic. 

It is therefore necessary to increase the pH to prevent corrosion of pipework and this is 

generally done using quicklime (calcium hydroxide). The quantity required is dependent on the 

alum dose used and the natural alkalinity of the water. Addition of fluoride to prevent dental 

caries and disinfection generally using chlorine are the final steps prior to supplying clean, 

disinfected water to the public. 

With some water supplies containing low suspended solids load it is possible to eliminate the 

sedimentation stage and filter the flocculated water directly - this is termed direct filtration. 

Elimination of the flocculation stage as well as the sedimentation stage is sometimes applied 

and this is termed in-line or contact filtration. The latter approaches are used where possible as 

the capital costs are reduced due to less infrastructure requirements. The large water treatment 

plant 

(3000ML/day) treating Prospect Reservoir water in Sydney is a contact filtration plant, utilizing 

a four stage coagulation process. 

 

 

 

 

 

 

 

 

 



 

 Page 
14 

 
  

DISSOLVED AIR FLOTATION 

Addition of alum to water with little suspended material present but more colour results in very 

light, fluffy, often smaller particles being formed. These particles do not settle as readily in the 

conventional treatment process described and it is sometimes necessary to use coagulant aids 

to form larger floc or even a weighting agent to make the floc heavier. An alternative to trying 

to settle this light floc is to introduce air under pressure with water at the end of the flocculation 

stage. The bubbles of air then join onto the particles and float them to the surface rather than 

letting them settle with gravity. The floated sludge can then be skimmed off the tank and the 

clear water filtered as previously. This is known as dissolved air flotation and is extremely 

effective for highly coloured waters with little sediment present and also for waters high in 

algal cells.  

 

Disinfection 

Disinfection is the process where drinking water is been treated to prevent waterborne disease. 

A good quality water is can be treated directly or agents used for disinfection of water includes 

chlorine, chlorine dioxide, ozone, bromine, iodine, solver ultraviolet radiation, filtration and 

changes to physical and chemical properties.  

The greatest risks to consumers of drinking water are pathogenic microorganism. Protection of 

water sources and treatment are of paramount importance and must never be compromised. 

The drinking water system must have and continuously maintain, robust multiple barriers 

appropriate to the level of potential contamination facing the raw water supply.  

 

 



 

 Page 
15 

 
  

The ideal disinfectant should: 

i. Effectively inactive pathogens over a range of physical and chemical conditions 

ii. Produce no by-products 

iii. Be easily generated and safe to handle  

iv. Be cost effective 

No disinfectants meets all requirements however the process often involves series of 

compromises based on the quality of the source water. As such several disinfection experiments 

are carried out to determine the time to achieve a 99% kill of test microorganisms. The major 

methods of disinfection for drinking water are use today is chlorination, chlorination, and 

zonation. Moreover a lesser extent is chlorine dioxide treatment and ultraviolet radiation. 

 

Chlorine 

This process was introduced in early 20th century and still is the major disinfectant method in 

the world. It is a very strong disinfectant and excellent bactericidal properties at a short contact 

time. It also is a strong oxidising agent which bleaches water and the tastes and odours produce 

by algae. 

Natural water contains inorganic and organic compounds that react with chlorine, therefore 

sufficient disinfectant must be added to the water to satisfy this demand and provide the 

required dose for disinfection. These reactions with organic matter produce a range of 

chlorinated by-products, the most well-known being trihalomethanes, of which chloroform 

(CHCl3) is generally the most prevalent. Trihalomethanes have been shown to be carcinogenic 

in tests with animals at high doses and are therefore undesirable in drinking water. Chlorine 

may also react with compounds such as phenols and impart a taste and odour. 



 

 Page 
16 

 
  

 

Chloramine 

Addition of ammonia with chlorine forms chloramines. Dichloramine is a stronger disinfectant 

than monochloramine however it is also less stable and has a distinct disagreeable odour. 

Nitrogen trichloride has an extremely offensive odour but is readily destroyed by sunlight. Low 

pH and high chlorine to ammonia ratios favour the formation of the less stable chloramines so 

the ratio of Cl:NH3 is controlled at levels of 3:1 to 4:1 to ensure that monochloramine is the 

major species formed at normal pH levels. Monochloramine is a weak disinfectant, requiring 

for equivalent disinfection, 25 to 100 times the contact time of free chlorine. However 

chloramine persists further into distribution systems and continues to exert a disinfecting effect 

in the extremities of long systems.  

There are other disadvantages also associated with the use of chloramines. Low levels of 

chloramines are acutely toxic to a variety of aquatic organisms and must be removed in 

aquariums. Similarly exposure of dialysis patients to chloramines is potentially fatal and 

attention must be given to effective treatment of water used in dialysis. As chloramines are less 

effective disinfectants than chlorine it is essential that sufficient contact time is allowed for 

disinfection and this can be an issue for consumers close to dosing stations. Operational control 

of chloramination is more complex both because of the need to control pH, mixing and 

chlorine/ammonia ratios to optimise formation and lifetime of chloramines and also because 

the growth of nitrifying bacteria at the ends of systems can cause loss of chloramine residuals 

which are then difficult to reintroduce. 

 

Ozone 



 

 Page 
17 

 
  

Ozone is generated onsite by passing an electric discharge through clean dry air or oxygen. The 

resultant ozone is a very strong biocide and oxidizing agent and is effective in reducing colour, 

iron, manganese, taste and odour. It is more expensive than chlorine, has low solubility in water 

and is unstable above pH 8 (at pH 8, half of the ozone is lost in less than half an hour). 

Consequently a residual cannot be maintained in a distribution system particularly as 

temperature increases. This is a major disadvantage in the use of ozone as a disinfectant. Ozone 

does not react with natural organics to form chlorinated trihalomethanes because the only 

available chlorine atoms are those in the organic material. Since the adoption of stringent limits 

for trihalomethanes in Europe and the United States, and because of the need for a strong 

oxidant and primary disinfectant, ozone is replacing chlorine as a primary disinfectant. 

 

However the low level chlorination is still necessary to maintain a residual in the distribution 

system. Ozonation is rarely used in Australia at the present time for disinfection of municipal 

water supplies, but is being applied for oxidation and control of other compounds. Ozone, 

however, is a sufficiently powerful oxidant to convert bromide to bromine and this can lead to 

the formation of brominated trihalomethanes and bromates both of which have health 

implications and are identified in the Australian drinking water guidelines. Low molecular 